

Our Ref: SW/PN/BR

13 April 2017

**Report 294985**

**Page 1 of 3**

aristide  
nachttegaalstraat 109  
2550 Kontich  
Belgium

Contact: E. Dewachter

---

|                       |   |  |
|-----------------------|---|--|
| DATE RECEIVED         | : | 06 APRIL 2017                                |
| QUALITY REFERENCE     | : | MILES  |
| REPUTED FIBRE CONTENT | : | 50% POLYESTER, 35% ACRYLIC,<br>15% POLYAMIDE |
| FABRIC DESCRIPTION    | : | WOVEN  |
| COLOUR/DESIGN         | : | 110  |
| END USE               | : | UPHOLSTERY                                   |
| ORDER NUMBER          | : | 5042017                                      |
| STYLE NUMBER          | : | 22447  |

---

REQUEST: THE FURNITURE AND FURNISHINGS (FIRE) (SAFETY) REGULATIONS 1988 (Statutory Instrument 1988 No 1324 and subsequent amendments) Schedule 4 Part I and Schedule 5 Part I

---

COMMENTS: The sample submitted, when tested as described above, complies with the requirements of Schedule 4 Part I and with the requirements of Schedule 5 Part I of the Regulations.

---



**S. WISEMAN**  
**LABORATORY DIRECTOR**



**P. NEESAM**  
**HEAD OF FLAMMABILITY**

This report shall not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.



Our Ref: SW/PN/BR

13 April 2017

**Report 294985**

**Page 3 of 3**

**Conclusions:**

The sample submitted, when tested as described above, complies with the requirements of Schedule 4 Part I and with the requirements of Schedule 5 Part I of the Regulations.